
LUND UNIVERSITY

PO Box 117
221 00 Lund
+46 46-222 00 00

Resource recovery from wastewater treatment: challenges, opportunities and guidance
for planning and implementation

Cardoso Chrispim, Mariana

2021

Document Version:
Publisher's PDF, also known as Version of record

Link to publication

Citation for published version (APA):
Cardoso Chrispim, M. (2021). Resource recovery from wastewater treatment: challenges, opportunities and
guidance for planning and implementation. Water Resources Engineering, Lund University.

Total number of authors:
1

General rights
Unless other specific re-use rights are stated the following general rights apply:
Copyright and moral rights for the publications made accessible in the public portal are retained by the authors
[...]
the plants (64% of the total of 143) in the Macrometropolis of Sao Paulo
are managed by SABESP (public-private partnership).

3.4. Improvement options for resource recovery in the macrometropolis of
Sao Paulo

Our results indicate that most of the evaluated regional plants are
not operating at their maximum capacity, and some recently started
their operation, which indicates that they can treat a higher volume of
wastewater. This represents an opportunity to implement resource re-
covery actions in parallel to the expansion of wastewater treatment.

In the study area (Macrometropolis of Sao Paulo), the total volume
of sewage generated is in the range between 39,885 and 59,238 L/s,
considering the data of average water consumption per person per day
(SABESP, 2018a), total population data (EMPLASA, 2019) and quanti-
tative information provided by SNIRH (2013). The most populous
metropolitan region (MRSP) contributes to 58.4% of the total flow. The
other regions provide flow proportions as follows: MRPVNC 12%, MRC
8.9%, MRS 6.3%, MRBS 6%, UAP 5%, UAJ 2.3% and RUB 1.1%
(SNIRH, 2013).

Considering the total of 143 surveyed plants, the approximate
quantity of wastewater treated per year is 992 million m³. This total
volume contains resources that could be recovered, and some options
will be presented below. The corresponding real value is certainly even
higher, because it does not include all plants in the region, and the
volume of sewage, which is not treated or not collected and treated.
Based on the data from SNIRH (2013), the average index without col-
lection and treatment was 13%, and the total sewage flow rate without
collection and deprived of treatment was 6.8 m³/s for the region.

In addition, based on data from SNIS (2019a), the authors calcu-
lated that the total collected sewage was 1.44 billion m³/year and the
total treated proportion was 1.06 billion m³/year for the region in
2017. This indicates that about 26% of the collected sewage is not
treated and several municipalities still do not have treatment for their
collected sewage. Based on the estimate of total sewage generation in
comparison with the total collected and treated wastewater (SNIRH,
2013), it can be estimated that around 70.3% of generated wastewater
is collected and treated. With the future expansion of sanitation services
in this area, resource recovery technologies could be integrated in the
treatment systems.

In terms of urban and rural population, from the total municipalities
(174) in the study region, most of them (162) are predominantly urban
(urban population higher than 50%), of which 144 municipalities have
an urban population higher than 75%. There are 3 municipalities that
have the same proportion (50% rural and 50% urban) and only 9 mu-
nicipalities have a higher rural population (IBGE, 2010). In developing
countries, wastewater management is usually worse in secondary cities
than in capital and large cities (Coulibaly et al., 2016). The sanitation
issues (lack of proper sewage collection and treatment) are more ac-
centuated in secondary cities, since governments prioritise major cities,
which attract most of the economic activity (Coulibaly et al., 2016). The
results of this study show that rural municipalities and the group with
the same proportion (of rural and urban) have lower collection of
wastewater (63.2%) and lower treatment (62.7% of the treated sewage)
proportions than the urban municipalities (73.7% of collection and
74.6% of treatment) according to SNIS (2019b). Another finding was
that all the surveyed plants with resource recovery are in urban mu-
nicipalities. So, there is an opportunity to expand wastewater treatment
particularly in rural municipalities integrated with resource recovery
strategies.

Among the metropolitan regions, the MRSP is the one with the
highest flow of untreated and not collected sewage (4615.8 L/s), fol-
lowed by MRPVNC (1218 L/s), MRBS (466.1 L/s) and MRS (347.6 L/s)
(SNIRH, 2013). The three first regions (MRSP, MRPVNC and MRBS)

M.C. Chrispim, et al.



have a higher index without collection and treatment; 21.2%, 15% and
15%, respectively (SNIRH, 2013). In terms of access to sewage collec-
tion, MRSP is the region with the lowest percentage (58.5%) of which
56% is treated, followed by RUB with 59.7% and 68.5%, respectively.
The other metropolitan regions have a sewage collection proportion
and treatment percentage higher than 70% (SNIS, 2019b).

Considering the results of this case study, the most adopted treat-
ment technology in the study region is activated sludge, followed by
pond systems and anaerobic reactors (Table 1). The treatment process
types for the 37 plants in the group with resource recovery solutions are
distributed as follows: 25 plants with activated sludge, 7 with anaerobic
reactors, 3 with other systems and 2 with pond systems. In general, the
authors did not notice that the presence of resource recovery action is
dependent on treatment technologies.

Depending on the wastewater treatment works, the recovery tech-
nology could be introduced in a way that it fits with the existing con-
figuration of treatment units (Sarvajayakesavalu et al., 2018). There-
fore, the existing treatment configuration can be an important aspect to
be considered for planning purposes.

Anaerobic treatment processes (e.g., up-flow anaerobic sludge
blanket, anaerobic membrane bioreactor and anaerobic digestion of
sludge) are some technologies used for energy and valuable biochem-
ical recovery (Akyol et al., 2019). However, in some of the plants with
anaerobic processes, the low volume of biogas was reported by some
managers as the reason for not performing recovery actions. One al-
ternative would be to include other organic waste such as food waste
into the anaerobic treatment process of sewage sludge, which may in-
crease biogas production, and consequently the generation of heat or
energy (Tolksdorf and Cornel, 2017). Co-digestion raises the con-
centration of methane in the biogas, and the biogas production in-
creased by 25%–50% with the addition of 1%–5% food manufacturing
and processing wastes to sewage sludge (Zahan et al., 2016). In some
cases, the combined use of biogas from wastewater treatment plants
and from sanitary landfills is also an option with great potential, as
explored by Santos et al. (2018) within the Brazilian context. Other
options for energy recovery such as heat pumps are not commonly
applied worldwide (Kretschmer et al., 2016).

Considering that pond treatment was commonly applied in the
study area, one possibility that could be evaluated for implementation
is microalgae growth technology to make use of the existing infra-
structure within these plants. The application of microalgae in open
pond systems can offer many advantages such as the reduction of en-
ergy consumption (through aeration), improvement of the effluent
quality, biomass harvesting for production of biofuel, food supplements
and green pharmaceuticals (Craggs et al., 2014). The microalgae har-
vested can be used as a co-substrate together with primary sludge and
waste activated sludge in anaerobic digestion for biogas production
(Olsson et al., 2018). The biomass could be transported to larger plants
equipped with digesters. Such initiatives are particularly interesting for
developing and/or tropical countries, which can reduce their waste-
water treatment costs via the recovery of their resources.

Raceway ponds, photobioreactors and hybrid systems of microalgae
can be applied as a complement to existing wastewater treatment sys-
tems (Christenson and Sims, 2011). This is especially interesting for
existing systems with aerated ponds, because of oxygen production by
microalgae that reduce energy consumption. This technology is being
applied to the side streams such as the reject water from digesters or the
excess water from dewatering of digested sludge due to their high nu-
trient concentrations (Marazzi et al., 2019). As the reject water has a
high temperature, it could be diluted to allow for a more optimal
temperature supporting microalgae growth. Other sustainable adapta-
tions that could be made to the ponds are floating macrophyte systems
with the ability to produce nutrient-enriched plants simultaneously
with wastewater treatment.

The treatment processes grouped under “others” in Table 1 require
some further explanations. There are two plants using the Nereda

process. This technology can recover valuable biopolymers, because
aerobic granular sludge contains alginate-like exopolysaccharides,
which can be harvested/extracted for economic applications in the
food, paper, medical and construction industries (Van der Roest et al.,
2015; Royal Haskoning DHV, 2017; Leeuwen et al., 2018). Thus,
combining alginate extraction with existing excess sludge treatment
processes has been the focus of some recent research (Van der Roest
et al., 2015). In addition, as the Nereda process removes high propor-
tions of phosphorus, consequently it allows for extra phosphorus re-
covery as struvite (Van Der Hoek et al., 2016). Another plant within the
“others” group has a bioreactor with ultrafiltration membranes, which
produces high-quality effluent that can be reused for several purposes
including potable use (Yin and Xagoraraki, 2014). However, for de-
veloping countries, economic indicators still have a high weight in
decision-making processes (Kalderis et al., 2010; Ngan et al., 2019).

The performances of the WWTP may be very variable and depend
on the treatment processes, operational conditions and other factors.
For the region of Sao Paulo (Macrometropolis), considering the BOD
load of the total sewage volume, which is collected and treated, and the
BOD load of the effluent discharged to the receiving surface waters, the
estimated BOD removal efficiencies of the plants were around 83%
(SNIRH, 2013). For example, a plant with an activated sludge process
(the most common treatment process in the study area) unit is located
in Sao Paulo city. This plant had mean removal efficiencies of 85.7% for
COD, 24.5% for total N and 73.5% for total P (SABESP, 2018b). Oliveira
and Von Sperling (2005) evaluated the performances of plants com-
prising several different technologies. These plants are located in Sao
Paulo State and Minas Gerais State. For the activated sludge process,
the removal efficiencies were higher: 85% (BOD), 81% (COD), 76%
(TSS), 50% (NTK) and 46% (TP).

Other treatment processes commonly found in the study area are the
up-flow anaerobic sludge blanket (UASB) and pond systems. According
to Oliveira and Von Sperling (2005), the removal efficiencies for fa-
cultative ponds and anaerobic ponds followed by facultative ponds
were 75% and 82% (BOD), 55% and 71% (COD), 48% and 62% (TSS),
38% and 45% (NTK), and 46% and 36% (TP), respectively. Moreover,
for UASB systems without and with post treatment, the removal effi-
ciencies were 72 and 88% (BOD), 59 and 77% (COD), 67 and 82%
(TSS), −13 and 24% (NTK), −1. and 23% (TP), correspondingly.

Water reuse in cities is an important strategy to address current
water shortage and quality challenges (Sun et al., 2016). However, the
final water quality has to follow the regulation January 2017 (Sao
Paulo State Government, 2017). Therefore, operational plant im-
provements might be required to uphold the regulation.

The water demand in São Paulo region is about 223 m³/s distributed
in household supply (48.95%), industry (31.32%) and agricultural ir-
rigation (19.73%) (Sao Paulo State et al., 2013). Considering the
average water consumption per person (128 L/day based on SABESP
(2018a)) and the population of the region of Sao Paulo (Senese Neto,
2018), the total water demand for supplying households is around 4.3
million m³/day. It is worth highlighting that about 49% of the total
water demand is associated with the Alto Tiete river basin, which
comprises 87% of the municipalities of MRSP (Sao Paulo State et al.,
2013).

The potential of water reuse for industrial purposes was identified in
a forecast for 2035 by the Master Plan for Water Resources Use in Sao
Paulo Macrometropolis (Sao Paulo State et al., 2013). Mairiporã was
the only city classified as having a “very high potential” for water reuse
in the future. The other eleven municipalities were classified as “high
potential”; all of them belong to the Piracicaba/Capivari/Jundiaí Basin
indicating a deficit for industrial water supply. All treated wastewater
could be directed to supply part of the industrial demand in these cities,
especially Paulínia and Limeira. Based on the results from the survey
presented in this paper, there is only one wastewater treatment plant
that produces water for external reuse in this basin. Several other
municipalities, including some in other metropolitan regions, were

M.C. Chrispim, et al.



classified as having a “medium potential”. There are cities classified as
having a “medium potential” in the megacity of Sao Paulo (e.g.,
Guarulhos, Embu and Mauá), Piracicaba Agglomeration and Sorocaba
region (Sao Paulo State et al., 2013).

The agriculture sector also requires a lot of water. The water de-
mand for irrigation in agriculture will increase by 33, 31 and 10% in
Tietê and Sorocaba, Piracicaba/Capivari/Jundiaí and Mogi-Guaçu
water resources management units, respectively, by the year 2035.
Based on this forecast, there are several municipalities, which are likely
to face water scarcity challenges. Furthermore, the public water supply
demand is also likely to increase according to the projections, especially
in the water resources management units of Alto Tietê, Piracicaba
Capivari Jundiaí, Baixada Santista and Tietê/Sorocaba (Sao Paulo State
et al., 2013).

Nutrient recovery is especially interesting for municipalities that
have agriculture as the main economic activity. The predominant eco-
nomic activity of the municipalities was assessed based on data from
The Brazilian Institute of Geography and Statistics (IBGE, 2016). There
are five relevant municipalities in the Macrometropolis of Sao Paulo;
most of them are located in the Metropolitan Region of Sorocaba.
Furthermore, there are 14 other municipalities where agriculture is the
second or third main economic activity in terms of importance. If the
wastewater treatment facilities in these cities or nearby ones apply
nutrient recovery techniques from wastewater treatment, this activity

could also benefit them as an alternative fertilizer source.
Some measures of resource recovery compete with each other.

Therefore, it is necessary to prioritise. In this context, the value pyramid
is a tool that allows for the distinction between the recovered products
and can support the decision. According to this tool, the hierarchy from
low to high value is as follows: energy (electricity and heat), trans-
portation fuels, materials and chemicals (e.g., fertilizers), food, and
health and lifestyle (e.g., pharmaceuticals and fine chemicals) (Van Der
Hoek et al., 2016; Betaprocess Bioenergy, 2019). Moreover, the fra-
mework proposed by the authors in the next section is a tool facilitating
further decision-making.

3.5. Framework for resource recovery planning and implementation

In most urban areas within developing countries, there is no effec-
tive system for collection and treatment of wastewater, which causes
eutrophication and other water pollution issues. The lack of both in-
frastructure and a legislative framework for the new treatment pro-
cesses further intensifies this challenge, and poor incentives can be
considered as the reason for low resource recovery implementation
(Sarvajayakesavalu et al., 2018). Moreover, these areas face the overall
challenge of the use of natural and financial resources in a sustainable
manner (Woltersdorf et al., 2018).

Informal urban settlements lack infrastructure entirely, and could

Fig. 4. Framework to guide decision-making on resource recovery for water and sanitation service providers. Notes: 1 It is also a technical indicator; and 2 The
environmental load includes pollutants (nutrients and organic matter) measured through the removal efficiencies of biological oxygen demand (BOD), chemical
oxygen demand (COD), ammonia (NH3), nitrate (NO3) and phosphorus (P).



be the first to adopt new sustainable and cost-effective treatment sys-
tems (Mega-Cities Project, 2019). In the case of resource recovery im-
plementation, there is an opportunity to implement these solutions in
the megacities of developing countries. These areas need to expand the
coverage of wastewater treatment through building new wastewater
treatment plants or retrofitting the existing ones.

Public acceptance is an important challenge, since low-income
communities do not want to have “second class” solutions (Mega-Cities
Project, 2019). For instance, public perception is commonly an im-
portant barrier to implementation of water reuse. For example, low
public acceptance for water reuse might be attributed to the lack of
information such as evidence demonstrating the technological success
and safety for public health (Wilcox et al., 2016).

The selection of an appropriate method is a challenge as it is highly
site-dependant. It follows that the regional water quality and influent
quantity, size of the treatment plant and other economic considerations
play a major part in the selection procedure.

In order to accelerate the process of resource recovery im-
plementation, several complex aspects should be considered. Therefore,
the authors created a framework (Fig. 4) to support the planning pro-
cess and encompass a set of measures to contribute to decision-making.

The proposed framework contains several steps and can work as an
action plan to achieve resource recovery implementation. The qualita-
tive and quantitative characteristics of the influent vary in different
regions of a country (Sun et al., 2016), and this should be considered for
evaluating the effluent for reuse. When mapping the demand, it is
useful to analyse regional planning documents. Each city has a different
context and a specific demand of what resource is more important to
recover from the wastewater treatment plant. According to Günther
et al. (2018), plant managers can choose from a wide range of techni-
ques to decide which of them is more appropriate and fits better to local
raw material availability, economic and ecological boundary condi-
tions.

For the framework step 9, which is concerned with a comparison
between the selected recovery options, some indicators were proposed.
This comparison between the recovery methods allows for the discus-
sion of their advantages and disadvantages, considering the option that
best adjusts the economic-technical-environmental tripod, facilitating
decision-making. This framework could be integrated into the plans of
wastewater treatment companies to base strategies of resource recovery
at municipal and regional levels. It is expected that the framework is
flexible and can be adapted by users, depending on the context (e.g.,
plant size and specific demand) and available data. Besides supporting
retrofitting of resource recovery solutions for existing treatment facil-
ities, the framework can also be applied for new plants at the planning
stage.

The expected benefits from a successful implementation of the
proposed framework are (a) the reduction in time for decision-making
of resource recovery projects; (b) lowering of adverse environmental
impacts related to wastewater treatment processes through improve-
ment of effluent quality, reduction of energy consumption and allow-
ance for more efficient natural resources management; (c) contribution
to water conservation providing economic benefits by generation of
revenues of recovered products; and (d) saving money from operational
costs related to, for example, by-product management and disposal as
well as energy consumption.

3.6. Comparison of the region of Sao Paulo with other megacities in
developing countries

This comparison complements the discussion and contextualizes
original results with the literature. Treatment technologies are usually
basic in developing economies of the Brazil, Russia, India, China and
South Africa (BRICS) group. For example, in Russia, wastewater treat-
ment facilities have a similar configuration compared to the region of
Sao Paulo, consisting of preliminary treatment units such as screens and

grit chambers.
The wastewater of Moscow City is treated at the Kuryanovskaya and

Luberetskaya secondary biological treatment plants, which discharge
treated effluents to the Moscow River downstream of the city. In some
plants, the wastewater inflow rate is between 10,000 and 100,000 m³/
day. The sludge for these works is only reused for composting after the
digestion tank and the mechanical sludge dewatering room. In larger
plants with an inflow rate higher than 100,000 m³/day, digestion gases
are also recovered benefitting a mini-thermal power plant
(MosvodokanaINIIproject Institute, 2015). After biogas purification, the
mini-thermal power plant produces electricity and additional heat to
supply a central heat-supply station. This form of energy recovery can
improve the energy efficiency of these plants and reduce greenhouse
gas emissions (MosvodokanaINIIproject Institute, 2015).

In Johannesburg, South Africa, there is a need for policy change and
implementation to promote the reduction, reuse and recycling of
phosphate as well as to control pollution. The wastewater treatment
capacity is insufficient in South Africa for the treatment of all waste-
water types. This causes pollution both from untreated wastewater and
from treated effluents, which do not meet standards and might cause
microbial contamination, particularly due to the rapid urbanization of
informal settlements located near cities (Food and Agriculture
Organization of the United Nations (FAO), 2016). Policies could be
updated to promote the reduction, reuse and recycling of phosphate.
Consequently, this would mitigate the pollution challenge. Regarding
phosphorus recovery, struvite processes were shown to be unprofitable,
partly due to low struvite prices, which are subject to relatively low
regional South African phosphate fertilizer market prices (Sikosana
et al., 2017). As such, fertilizer policy and price regulations would help
to improve the placement of struvite in the fertilizer market and to
increase fertilizer prices to values more comparable to the global
market (Sikosana et al., 2017).

In China, the mostly adopted treatment technologies in municipal
plants are oxidation ditches (30.5%), anaerobic-anoxic-oxic processes
(16.2%), conventional activated sludge systems (10.0%), anaerobic-
oxic processes (8.2%) and sequencing batch reactors (6.8%) (Sun et al.,
2016). Thus, the analysis of each context is important to assess the
potential for resource recovery strategies. There is some resource re-
covery from municipal wastewater in some regions, but the proportion
of resources utilization after treatment is low. According to Zhang et al.
(2016), who studied 656 WWTP in 70 cities of 7 Chinese regions, the
proportion of resource recycling (recycled building materials and
compost) is only 25%. Approximately 15% of wastewater is in-
efficiently treated, and the water reuse from treated effluent is low.
Another concern is that up to 40% of sewage sludge is still improperly
disposed of (Lu et al., 2019). In addition, the operation ratio of the
treatment plants is below the design capacity due to insufficient sewer
networks (Lu et al., 2019).

Sun et al. (2016) estimated the recovered resources from waste-
water in China: water reuse of 3.76 × 109 m3/year, NH3–N recycling of
2.05 × 105 tons/year and total phosphorus recovery of 2.92 × 104

tons/year (Sun et al., 2016). The water reuse rate in some megacities in
China has reached 35–60%, and provinces with low available water
resources and high gross domestic product (GDP) levels showed larger
proportions of reclaimed water construction and utilization (Chen et al.,
2017). Thus, the calculated potential for recovery of water, nutrients
and organics from wastewater at national scale is much higher (Sun
et al., 2016).

Regarding energy recovery, there is a large wastewater treatment
plant with a population equivalent of 3.5 million in Shanghai re-
covering energy from biogas to meet the heat demand of both digesters
and sludge thermal drying processes. The remaining biogas is burned
(Zhao et al., 2019).

Resource recovery measures are not commonly implemented in
wastewater treatment plants in developing countries, so studies sup-
porting the planning of more recovery practices are important.

M.C. Chrispim, et al.



Potential multiple societal benefits linked to resource recovery should
be highlighted to attract more investment from new sectors such as
agriculture (Andersson et al., 2018). For example, in countries with
strong agricultural activity, there is an opportunity to develop a bio-
fertilizer market model resulting from anaerobic digestion (Felca et al.,
2018; Battista et al., 2019) or other nutrient recovery solutions from
their wastewater treatment plants, benefitting both rural and urban
communities.

3.7. Study limitations

Some wastewater treatment organizations did not answer the
questionnaire, which limits the interpretation of findings. Also, in some
municipalities with a high number of wastewater treatment plants and/
or insufficient staffing resources, it was not possible to collect data from
all plants. Another limitation was that few responses concerning less
important data were incomplete. Furthermore, some plant managers
were temporarily unavailable, which led to a pre-longed period (July
2017 to April 2019) of data return.

4. Conclusions and recommendations

This study was undertaken to increase the evidence base of resource
recovery options by providing accurate and relevant data from waste-
water treatment plants and their resource recovery levels in the most
populous area in South America; the region of Sao Paulo. These data
should support the planning of various resource recovery projects in the
region: water reuse, biofertilizer production and energy recovery in-
itiatives based on local socio-economic activities and regional demand,
contributing to long-term sustainable water management in urban
areas.

The results show that there is currently low implementation of re-
source recovery in the region, but there is a great potential to expand
the strategies of resource recovery, either for new plants or for retro-
fitting existing ones. The predominant recovery action is internal water
reuse while other options have not been much explored. Another
finding is that recovery is concentrated mainly in large- and medium-
sized plants. However, there are more small plants in the studied re-
gion, so it is important to evaluate how to expand the recovery solu-
tions to these small plants as well.

For most of the studied works, the sludge generated is disposed in
landfills. In dense large cities, there is no space available for this, which
involves additional costs for wastewater treatment facilities. So, other
options such as sludge reuse are very promising. One factor that can
help to support the implementation of such options is partnership with
universities for new developments and with private companies for im-
plementation as shown for sludge reuse cases. In addition, results can
facilitate the identification and evaluation of the regional demands for
which resources can be recovered; e.g., fertilizer or water for reuse, and
the identification of priority areas in each metropolitan area that
comprises the region of Sao Paulo.

Most of the addressed megacities in developing countries have low
implementation of resource recovery and poor management and op-
erational conditions for their wastewater treatment facilities. Incentive-
based policies are important to stimulate the interest of water utilities
[...]
Further information on research design is presented in the Supplementary Material S2 (2A).

The temporal boundary of the analysis comprised a period of one year (from 07/01/2016 to
06/30/2017). The definition of this period followed the recommendation of Brunner and Rechberger [37],
and it was considered a reasonable period to determine reliable average values, since the period should
be enough to counterbalance momentary instabilities of the analyzed system and seasonal variations.
The analysis included all processes and unit operations of the WWTP ABC from the arrival of raw
wastewater until the discharge of treated effluent (Figure 3).

The data to achieve the other steps of the framework were collected from various sources,
consulting the related legislations on water reuse, sludge recycling (in the form of organic fertilizer
and soil conditioner) and energy recovery, technical reports, regional databases, journal articles,
and planning documents for the study area. For step 4, in order to complement the data (estimated
volume and price of reclaimed water for non-potable uses in urban areas), we contacted the plant
managers of WWTP that commercialize reclaimed water and the responsible secretaries of the city
council of study area cities.

The comparison of recovery technologies options (step 9) considered evidence from the literature
about the respective technologies. Scenario analysis was used to explore some possible resource
recovery measures for the studied plant. Detailed information for each attribute/indicator can be found
in the Supplementary Material S3.

2.4. Data Analysis

After data collection, both qualitative and quantitative data were organized into data spreadsheets
for comparison purposes. Based on the collected raw data about the plant, mean concentrations,
organic and nutrient loads, and removal efficiencies for the main parameters chemical oxygen demand
(COD), biochemical oxygen demand (BOD), nitrogen (N) and P were calculated. In general, the results
were represented as tables and graphs. The final step was the comparison between the recovery options
according to the indicators. The outlook (recovery scenarios) was a result of the different assessment
indicators given in this work (educated guesses) and based on the literature.



Water 2020, 12, 3466 7 of 35

3. Results and Discussion

3.1. Application of the Proposed Framework for Resource Recovery in a WWTP in São Paulo Megacity

The results are organized and discussed according to each step of the proposed framework.
Further information on each step is in Supplementary Material S2B–H.

3.1.1. Step 1—Existing Treatment Configuration

The first step of the framework included liquid and solid phases and the analysis of all the
existing treatment units in the plant (Figure 3) as well as the expected upgrades for this facility.
Detailed characteristics of all treatment units are summarized in Supplementary Material S2B.

Future upgrades of the studied plant are changes to increase its treatment capacity. The expected
upgrades are to increase to 6 m3/s, and a further stage to upgrade the settling tanks to increase the
treatment capacity to 8.5 m3/s. Currently, it is foreseen that there will be an increase of the treatment
capacity to 4 m3/s in 2023. It is important to take it into account when planning resource recovery
strategies since the increase of the plant’s capacity will imply increase of generated by-products
(e.g., sludge) and will have effects on characterization (effluent and sludge quality).

3.1.2. Step 2—The Surrounding Areas of the WWTP

Understanding the local context is a crucial step to support future decisions about which resource(s)
to recover. Firstly, we defined the area nearby the WWTP. The named group 1 includes the municipalities
of the Great ABC Region (Santo Andre, São Bernardo do Campo, São Caetano do Sul, Diadema, Maua,
Ribeirao Pires, and Rio Grande da Serra) and São Paulo city. Furthermore, a broader area (group 2)
was considered, including four other municipalities of the metropolitan region of São Paulo (MRSP)
(Biritiba-Mirim, Mogi das Cruzes, Salesópolis, and Suzano) due to their importance to agricultural
activity (high values added to agriculture among the cities of the MRSP). Figure 2 shows the study
area, comprising cities of groups 1 and 2. The main economic sectors correspond to those with the
highest contribution to gross domestic product in the study region (groups 1 and 2). Figure 4 shows
the distribution of the main economic activities in terms of the number of facilities in the study region.

Figure 4. Predominance of agricultural and industrial activities in the surrounding area of the
wastewater treatment plant. Notes: (a) Based on the Brazilian Institute of Geography and Statistics
(IBGE) [38]; data refer to 2017; (b) it includes planted and native forests; (c) based on [39]; data refer
to January to September of 2019; the automobile sector is not included. Other sectors were not
included because they are not highlighted in the Great ABC region [40]. Other sectors correspond
to the mechanical industry; electrical and communications industry; transport material industry;
wood and furniture industry; paper, cardboard, editorial, and graphic industry; and footwear industry
(23,390 facilities in total); (d) manufacturing of materials such as cement; (e) industries such as
pharmaceutical, veterinary, perfumery, and others; (f) smoke, leather, fur, and similar industries.



Water 2020, 12, 3466 8 of 35

In the group 1 region, there is a predominance of processing industries and other services
(transport, post office; accommodation and food; information and communication; private education;
health; among others) [41]. The main processing industries are automobile industries, chemical
industries, metallurgy industries, rubber and plastic production, food industries, and textile [40].

Agriculture and livestock are not significant economic activities in the group region 1. Nevertheless,
in the small city of Rio Grande da Serra, there is considerable agricultural activity (fruit and vegetable
production and farms for chicken production) [42]. In quantitative terms, there are 5064 units
considering agriculture, forestry, plant extractivism, and livestock in group 2 (considering the
12 municipalities) [39]. It is worth adding that in the rural zone of São Paulo city, there are about
428 units of agricultural production, particularly in the southern region, for fruit, ornamental, and leave
crops [43].

In the analyzed region (group 2), the quantity of settlements is higher in horticulture and
floriculture [38]. In addition, there are initiatives such as: Urban agriculture programs in Diadema
and Santo Andre, community gardens in São Paulo city [44], and vertical farming. The products of
horticulture in the region are diverse, but the crops linked to the highest number of farms are lettuce,
cabbage, and coriander [45]. Therefore, this diagnostic (step 2) can support the identification of the
local area needs and the potential demand for resources that could be recovered by the studied WWTP,
which is discussed in step 4.

3.1.3. Step 3—Qualitative and Quantitative Characteristics of the Treated Effluent and by-Products

This step allows for the support of decisions on what recovery measures would be feasible for
a specific facility. It is possible to identify resources that are present in which treatment stages and
in what quantities. The analysis was based on the volumes of wastewater, consumption of inputs,
and generation of waste in the period of one year. All treatment processes are summarized in Figure 3.

Regarding quantitative data, the average daily raw wastewater flow rate that entered the plant
was 2.33 m3/s. The total volume of the raw wastewater inflow rate during the analyzed period was
73,720,195 m3 and the total volume of treated effluent was 71,266,865 m3 per annum. Part of the treated
effluent by the plant was discharged into the river nearby, another part was directed to the Aquapolo
Project (423 L/s during the monitored period), and a third part went to an internal reclaimed water
facility. This reclaimed water was used internally for washing of streets and installations, sealing of
pumps, cooling equipment, and foam breaking.

The Aquapolo Project is the largest wastewater reuse facility in the southern hemisphere, and the
fifth largest of its kind in the world. In the Aquapolo Project, the advanced treatment processes used
are disk filters (400 microns), membrane bioreactor (0.05 microns), and reverse osmosis [46]. After this
treatment, the reclaimed water is pumped to a Petrochemical Complex, mainly for cleaning of cooling
towers and boilers [46]. The current capacity is to provide up to 650 L/s of water to the industrial
complex [47].

Steps 3B and 3C (Figure 1) comprise the qualitative monitoring of the treated effluent and the
by-products (Tables 3 and 4) to identify potential resources to be recovered. The removed grit and
screening material are currently sent to landfills. The annually removed amount was about 765,755 kg
of grit and 152,641 kg of screening material. The generation of screening material was 2.07 kg per
1000 m3 of raw wastewater (plant influent) and 10.38 kg of grit per 1000 m3. The generation of screening
material was lower than the findings of a previous study [48]: Average of 6 kg per 1000 m3, but in
other WWTP in the São Paulo state. It is worth noting that the data on generated screening material
and grit (of our studied plant) were underestimated due to maintenance of the equipment during part
of the monitored period, which can explain the lower value.



Water 2020, 12, 3466 9 of 35

Table 3. Quantitative data of by-products of the wastewater treatment plant (WWTP) and
potential resources.

Unit Material Quantity b Unit
Resources with Potential

to be Recovered

Screening Screening material a 554.55 kg/day Energy

Grit chamber Grit 3175 kg/day Grit

Primary settling Sludge 1093.8 m3/day Energy

Scum 0.864 m3/day Energy

Secondary clarifier Sludge - - -

Scum 9.09 m3/day Energy

Gravity thickeners
Flotation thickeners

Thickened sludge 748.7 m3/day Nutrients

Thickened sludge 250.36 m3/day Nutrients

Digesters Digested sludge 1215.75 m3/day Nutrients

Biogas 3036 c Nm3/day Energy

Chemical conditioning
and dewatering of

sludge

Digested and dried
sludge 112.9 ton/day Fertilizer (P or biosolids)

Energy

Notes: a It includes screening with fine, medium, and course screens; b data referring to the period between 1 July
2016 and 30 June 2017; for grit and screening material quantities there were missing data for some months due to
maintenance; and c data from December 2017. Cells with “-”: data not available or not measured by the wastewater
treatment plant operators.

Table 4. Mean concentration of main parameters at different sampling points.

Parameter
Influent (Raw
Wastewater) a

Final Effluent
(Treated) b

Thickeners
(by Gravity)
Supernatant

Thickeners
(by Flotation)
Supernatant

Dewatering
Centrate

COD (mg/L) 462.2 66.0 6970.0 118.3 1250.0

Dissolved COD
(mg/L) 124.8 83.3 - - -

BOD5,20 241.0 30.3 - - -

Total Phosphorus
(mg/L) 14.8 3.9 23.9 3.8 6.1

Dissolved
phosphorus (mg/L) 2.4 1.8 10.0 2.1 4.4

Total nitrogen
(mg/L) 33.2 25.1 - - -

Notes: a Sampling point located at the entrance of the ABC WWTP (before grit chamber); b effluent of secondary
clarifier. “-”: data not available due to no measurement.

The total amount of produced dewatered sludge (or biosolids, which refer to stabilized sewage
sludge) was 41,190 tons in the analyzed period (one year). The WWTP ABC had higher sludge
production compared to a similar study [49], which obtained 2894 tons annually of biosolids produced
in a WWTP in USA with a flow rate of 0.541 m3/s using activated sludge process. However, it is
emphasized that the amount of sludge produced depends on the treatment flow rate, the treatment
processes used, and the composition of sewage.

In the anaerobic digestion of sewage sludge (of WWTP ABC), the mean biogas composition
was 69.79% of CH4 (methane), 27% of CO2 (carbon dioxide), 2.7% of N2 (nitrogen), 0.59% of O2

(oxygen), and <30 ppm of H2S (hydrogen sulfide). The methane production was about 2118.8 Nm3/day.
Estimates regarding electric power generation from methane production are discussed in Section 3.1.7.

In the studied plant, the removal efficiencies were: 85.7% COD, 24.5% total N, and 73.5% total P.
The COD load was 93,350 kg/day. The total P load that entered the plant during the analyzed period
was 2997 kg/d, which totalized around 1094 tons/year. The total N load that entered the WWTP ABC
was 6707 kg/day, or 2448 tons/year. Considering that 73.5% of the P total load was removed by the



Water 2020, 12, 3466 10 of 35

studied plant, which ended up in the sewage sludge, the content of P was estimated to be around
2.2 tons P per day in the sludge.

Analyzing the waste stream composition is essential to the selection of suitable resource recovery
technologies. Different technologies may have strengths and weaknesses in targeting specific
wastewater components [23]. Data for P concentration (Table 4) in secondary streams allow for
technology options for recovery to be defined. The highest P concentration was observed in the
supernatant from the gravity thickeners. There was no monitoring of P concentration in the supernatant
of digesters. In the case where the nutrient concentration was below 20 mg/L, it was recommended
to apply accumulation techniques such as: Wetland or microalgae cultivation, and physicochemical
treatment [50]. There was no monitoring for nutrient content in sludge for the studied facility. However,
a recent study [51] reported the mean value of 16.4 ± 2.1 (g P/kg of dewatered sludge) for the studied
plant (ABC).

Characterization of influent and effluent quality of WWTP provided useful information for
designing strategies and selecting processes for resource recovery [5,52]. The next steps aimed to guide
on how the WWTP could be improved, defining strategies for recovering resources.

3.1.4. Step 4—Mapping the Demand for Recovered Resources

This step aimed to identify the needs for resources (water, nutrient, and energy) in the local context
as well as potential customers (e.g., industries, farmers, and households) for recovered products.
Consumption of water, electricity, and fertilizers in the surrounding area and internally in the plant is
presented in Table 5.

Table 5. Estimated demand for the wastewater treatment plant and nearby locations for resources.

Demand Sector Water (m3/month)
Electricity

(kWh/month)
Fertilizer P2O5

(kg)

External

Processing
industries

1,124,786 (food and
beverage); 1,020,714
(chemical); 436,314

(textile); 367,722
(metallurgy); 247,293

(rubber); 206,790
(non-metallic mineral
products); and 168,714

(automobile) a

50,450 e -

Agriculture 761,271 b - 132,139 g;
93,961 h

Urban purposes 5450 c

222 (households),
23,210 (public
lighting), 2352
(stores/shops) f

-

Internal WWTP analyzed 6622 d 2,598,708 -

Notes: a Based on [53], referring to 2015 and the study region (12 municipalities), considering only predominant
industrial sectors; b data refer to 2015; based on [54] (data not available for four cities without predominant
agricultural practices); c data from [55]; referring to November 2019; d potable water consumption (June 2016 to
July 2017); e mean consumption per industry in São Caetano do Sul city; for all types of industries [56]; f mean
consumption per unit in São Caetano do Sul city [56]; g total fertilizer sold per planted area in the study area (data
not available for five cities, which do not have predominant agriculture activity); based on [57] referring to 2014;
h total fertilizer used in the studied area (data not available for five cities as mentioned) based on [58], referring to
2015, planted area obtained from [59] and referring to 2016; “-” not applicable.

In Brazil, the highest water demand from industries is in São Paulo state (59.7 m3/s). The industries